DOAC Guidelines

Direct Oral Anticoagulants

Version 1.1

March 2025





© Clinical Excellence Commission 2025

All rights are reserved. In keeping with the NSW Government's commitment to encouraging the availability, dissemination and exchange of information (and subject to the operation of the Copyright Act 1968), you are welcome to reproduce the information which appears in this publication, as long as the user of the information agrees to:

- use the document for information only
- save or print a single copy for personal use only and not to reproduce any major extract or the entire document except as permitted under Copyright Act 1968 (as amended) without the prior written permission of the State of New South Wales
- acknowledge the source of any selected passage, table diagram or other extract reproduced
- not make any charge for providing the Information to another person or organisation without the prior written consent of the State of New South Wales and payment of an agreed copyright fee
- not modify the Information without the express prior written permission of the State of New South Wales
- include this copyright notice in any copy made:

© - Copyright – Clinical Excellence Commission for and on behalf of the Crown in right of the State of New South Wales.

National Library of Australia Cataloguing-in-Publication entry

Title: Direct Oral Anticoagulant (DOAC) Guidelines, March 2025 SHPN: (CEC) 241153 ISBN: 978-1-76023-882-7

Suggested citation

Clinical Excellence Commission, 2025, Direct Oral Anticoagulant (DOAC) Guidelines, March 2025, Sydney: Clinical Excellence Commission

Clinical Excellence Commission

Board Chair: Prof Andrew Wilson Chief Executive: Adjunct Professor Michael C Nicholl

Any enquiries about or comments on this publication should be directed to: Clinical Excellence Commission Locked Bag 230 St Leonards NSW 1590 Phone: (02) 9269 5500 Email: <u>CEC-MedicationSafety@health.nsw.gov.au</u>

The CEC acknowledges the NSW Health Directors of Clinical Governance who commissioned this guideline and the efforts of the Anticoagulant Medicines Working Party who contributed to its development in 2017 and revision in 2022/2023.

Clinical Excellence Commission, 2025, Direct Oral Anticoagulant (DOAC) Guidelines are available on the <u>CEC</u> website.





Contents

Summary of changes	4
Introduction	4
1. Indications and contraindications	5
1.1 – Indications	5
1.2 – Contraindications	6
2. Commencing treatment	7
2.1 – DOAC choice	7
2.2 – Considerations prior to commencing a DOAC	8
2.3 – Drug interactions	9
2.4 – Baseline laboratory tests	12
2.5 – DOAC dosing	12
2.6 – DOAC administration	16
2.7 – Management of a missed DOAC dose	16
3. Patient follow up and ongoing monitoring	17
3.1 – Primary care follow up	17
3.2 – Ongoing renal function monitoring	17
3.3 – Laboratory tests and other monitoring	17
4. Transitioning between anticoagulants	18
4.1 – Transitioning from IV UFH, LMWH or warfarin to a DOAC	18
4.2 – Transitioning from a DOAC to IV UFH, LMWH or another DOAC	19
4.3 – Transitioning from a DOAC to warfarin	20
5. Perioperative management and other considerations	21
6. Managing bleeding	22
6.1 – Reversal agents	23
6.1.1 Idarucizumab	23
6.1.2 Andexanet alfa	26
6.2 – Prothrombin Complex Concentrate	29
6.3 – Use of dialysis in life-threatening bleeding for patients treated with dabigatran	29
6.4 – Blood management guidelines	29
7. Information and education for patients, families and carers	30
7.1 – Written consumer information	31
8. References	32
9. Appendix	35
9.1 – Abbreviations	35





Summary of changes

Update	Update	
Version 1.1 –March 2025	 Inclusion of hyperlink to NSW Health Formulary Information surrounding decision not to list and exanet alfa on the NSW Medicines Formulary. 	
	 Updated wording for Section 7.1 – Written consumer information. 	

Introduction

Direct oral anticoagulants (DOAC) are used in adult patients for the prevention of stroke in non-valvular atrial fibrillation (AF), treatment and prevention of venous thromboembolism (VTE) and prevention of major cardiovascular events in patients with atherosclerotic disease.

DOACs approved by the Therapeutic Goods Administration (TGA) for use in Australia include apixaban and rivaroxaban (factor Xa inhibitors), and dabigatran (a direct thrombin inhibitor).¹⁻³

The terms 'non-Vitamin K Antagonist Oral Anticoagulant' and 'novel oral anticoagulant' (NOAC) have been used in the past to describe this class of medicines. However, the International Society on Thrombosis and Haemostasis (ISTH), along with several other international societies recommend using the term 'direct oral anticoagulant' (DOAC) as it indicates their pharmacological specificity and is less likely to be misinterpreted.⁴

This guideline is intended to assist clinicians with the inpatient and outpatient management of patients receiving a DOAC. It addresses DOAC use in **adult patients only**.

This DOAC guideline does not address anticoagulation in:



Pregnant or breastfeeding patients. DOACs are contraindicated in pregnancy and breastfeeding.¹⁻³



Patients less than 18 years of age. The use of DOACs in patients under 18 years is considered off-label due to lack of TGA registration in this population and limited paediatric-specific data. Clinicians must carefully weigh the potential benefits against bleeding risk and absence of reversal agents when considering DOAC therapy for this patient population and obtain informed consent from the patient's legal guardian.



Patients requiring VTE prophylaxis for lower limb injury. The use of DOACs in patients presenting to emergency departments with lower limb injury, not requiring surgical intervention and without a previous history of VTE, is considered off-label due to a lack of TGA approval for this indication. Patients will also be ineligible for supply under the Pharmaceutical Benefits Scheme (PBS) and will be required to pay the full cost of the medication. Clinicians must carefully weigh the potential benefits of DOAC use for this population and obtain informed consent from the patient.

Information within this guideline should be used in conjunction with the TGA approved Product Information, the NSW Health Policy Directive *High Risk Medicine Management* (<u>PD2024_006</u>) and associated <u>Anticoagulant</u> standard, local protocols, and specialist advice.

This guideline was developed in collaboration with a multi-disciplinary expert Anticoagulant Medicines Working Party^a. Consensus recommendations indicated in the guideline are based on available evidence at the time of publication and the expert opinion of the Working Party.

^a The Anticoagulant Medicines Working Party members included a consumer, a nursing representative (CNC), pharmacy representatives, a Chief Medical Information Officer and medical representatives including consultants in anaesthetics, cardiology, general medicine, geriatrics, haematology, intensive care, respiratory, stroke neurology and surgical as well as a Junior Medical Officer, Basic Physician Trainee and Advanced Trainee (Haematology).





1. Indications and contraindications

1.1 – Indications

Apixaban (Eliquis[®]), rivaroxaban (Xarelto[®]) and dabigatran (Pradaxa[®]) are DOACs approved by the TGA and listed on the PBS for use in specific clinical conditions. A summary of TGA approved indications¹⁻³ and PBS listings⁵ is presented in Table 1. This table was accurate at the time of publication; prescribers should refer to the <u>TGA</u> and <u>PBS</u> websites for the most up-to-date information.

The PBS listings can be complex as the benefit may apply only to certain strengths. For example, rivaroxaban 2.5 mg and 10 mg tablets are **not** PBS listed for the prevention of stroke in non-valvular AF, however the 15 mg and 20 mg tablets are PBS listed for this indication.

For patients requiring a PBS prescription, the DOACs are all PBS Authority Required (Streamlined). Prescribers eligible to write a PBS prescription should check the <u>PBS</u> website for the relevant streamline authority codes for the indication and duration they are to be prescribing for.

At the time of publication, the NSW Medicines Formulary included all DOACs for initiation in NSW Health facilities with use as per PBS criteria (see <u>NSW Medicines Formulary online platform</u> for further details including restrictions on use).

Table 1. IGA approved indications and PDS listings "
--

	Apix	apixaban Rivaroxaban		Dabigatran		
Indication	TGA registered	PBS listed	TGA registered	PBS listed	TGA registered	PBS listed
Prevention of stroke and systemic embolism in non- valvular AF with at least one stroke risk factor ^a	\checkmark	\checkmark	\checkmark	\checkmark	\checkmark	\checkmark
Treatment of VTE	\checkmark	\checkmark	\checkmark	\checkmark	\checkmark	×
Prevention of recurrent VTE	\checkmark	\checkmark	\checkmark	\checkmark	\checkmark	×
Prevention of major cardiovascular events in patients with coronary artery disease (CAD) and/or peripheral artery disease (PAD) ^b	×	×	~	\checkmark	×	×
Prevention of VTE following total hip replacement (THR) or total knee replacement (TKR)	\checkmark	\checkmark	\checkmark	\checkmark	\checkmark	\checkmark

^aSee Box 1 for PBS listing risk factors.

^b Must be in combination with aspirin (but not with any other antiplatelet therapy).

Box 1: PBS listing risk factors for developing stroke or systemic embolism⁵

- i. Prior stroke (ischaemic or unknown type), transient ischaemic attack (TIA) or non-central nervous system (CNS) systemic embolism.
- ii. Age ≥ 75 years.
- iii. Hypertension.
- iv. Diabetes mellitus.
- v. Heart failure and/ or left ventricular ejection fraction $\leq 35\%$.





1.2 – Contraindications

DOAC use is contraindicated in certain clinical conditions, notably, in patients who have a mechanical heart valve and those with rheumatic mitral stenosis.

Moderate to severe renal impairment or significant hepatic disease is also a contraindication to DOAC treatment.¹⁻³ When determining renal function, the estimated creatinine clearance (CrCl) should be calculated using the <u>Cockcroft-Gault Equation</u>; the eGFR reported in pathology results should not be used. In the case of a patient with renal impairment, treatment with warfarin may be more appropriate.⁶ Box 2 and section <u>2.5 DOAC dosing</u> provide more information on contraindications and advice regarding DOAC treatment in various degrees of renal impairment.

Whilst DOACs are not absolutely contraindicated in patients with a history of gastrointestinal bleeding, prescribers should use with caution and seek specialist advice when prescribing a DOAC in these patients.

DOAC use has not been robustly studied in the treatment of unusual site thrombosis, such as cerebral venous sinus thrombosis, portal and splenic vein thrombosis and non-upper and lower limb DVT. If their use is considered for these types of thromboses, specialist advice from a haematologist should be sought before commencing treatment.

Box 2 provides a list of contraindications to DOAC treatment.



Box 2: Contraindications to DOAC treatment¹⁻³

Known hypersensitivity to the active ingredient or to one of the excipients of the formulation

Mechanical heart valve

Rheumatic mitral stenosis

Renal impairment:

- Apixaban: CrCl < 25 mL/min
- Rivaroxaban: CrCl < 15 mL/min^a
- Dabigatran: CrCl < 30 mL/min

Triple positive antiphospholipid syndrome (aPLS)^b

Significant inherited or acquired bleeding disorder

Clinically significant active bleeding

Hepatic disease with associated coagulopathy including Child-Pugh C

Lesions or conditions at significant risk of bleeding including intracranial haemorrhage unless under the advice of a neurologist/neurosurgeon

Indwelling spinal or epidural catheter and during the first six hours after removal

Co-administration with strong inhibitors (or inducers) of CYP3A4 and P-glycoprotein (P-gp) (see 2.3 Drug interactions)

Pregnancy or breastfeeding

^a At the time of publication, rivaroxaban had been studied in a limited number of patients with a CrCl 15 – 29 mL/min; consider its use in these patients only under advice from a specialist.

^b Triple positive aPLS is an autoimmune thrombophilia characterised by recurrent venous and arterial thrombosis associated with circulating antiphospholipid antibodies. A patient who is 'triple positive' will have two positive serum IgG aPL antibodies along with one positive functional plasma lupus anticoagulant (LAC) test result on at least two occasions tested 12 weeks apart. These patients are at an increased risk of thrombosis.

2. Commencing treatment

The decision to commence DOAC treatment should be made by a senior medical officer, in partnership with the patient and/or family or carer, after considering the patient's preference, relevant comorbidities, potential drug interactions and baseline laboratory tests.

2.1 – DOAC choice

There are no completed head-to-head clinical trials of any of the DOACs. In the landmark stroke prevention⁷⁻⁹ and VTE treatment¹⁰⁻¹² trials, all three available DOACs were compared to warfarin. These trials demonstrated that the safety and efficacy of all three drugs was comparable or superior to warfarin.

In the absence of direct comparison trials, it is not possible to recommend one DOAC over another in all cases, but patient-related factors and dosing regimens may make one agent and dose optimal for individual patients.

The following sections will outline patient-specific comorbidities and significant drug interactions that will need to be considered when starting a DOAC. Factors which may affect the choice of DOAC include the dosing frequency, history, and site of major bleeding (gastrointestinal or intracranial) and if there is a reversal agent available. In all cases, the choice of DOAC should be made after careful consideration of patient-related factors and a thorough clinician-patient discussion.





2.2 – Considerations prior to commencing a DOAC

Patient comorbidities, particularly those which affect the DOAC elimination rate need to be considered when commencing and managing patients taking a DOAC. A summary of these considerations is presented in Table 2.

Consideration	Clinical advice	
Renal impairment	Dose adjustment may be required (see 2.5 DOAC dosing).	
Hepatic impairment	All DOACs are contraindicated in hepatic disease with associated coagulopathy, including Child-Pugh C.	
	Apixaban and dabigatran can be used with caution in mild to moderate hepatic impairment (Child-Pugh A or B).	
	Rivaroxaban can be used with caution in mild hepatic impairment (Child-Pugh A) and is contraindicated in moderate hepatic impairment (Child-Pugh B).	
Gastrointestinal bleeding	Use with caution and seek specialist advice in patients with any history of gastrointestinal bleeding.	
Critically unwell (for example, sepsis)	DOACs should not be commenced in critically unwell patients.	
Extremes in body weight	Dose adjustment is not required for extremes of body weight for all agents (excluding apixaban).	
	It is recommended that a reduced dose of apixaban be considered for patients weighing 60 kg or less for stroke prevention in non-valvular AF if another factor is present (see <u>2.5 DOAC dosing</u>).	
	At the time of publication there has been limited published data for dosing of DOACs in patients with a BMI of over 40 kg/m ² or a weight over 120 kg. It is important to note that DOAC activity is linked to lean body weight and the relationship becomes inversely proportional for individuals with a total body weight over 100 kg.	

Table 2: Comorbidities to consider prior to commencing a DOAC¹⁻³

Other patient-related factors to be taken into consideration prior to commencing a DOAC are summarised in Table 3.

Table 3: Patient-related factors to consider prior to commencing a DOA	C ¹⁻³
--	-------------------------

Consideration	Clinical advice
Adherence	DOACs have a rapid offset of action compared to warfarin and missed doses or interruptions in therapy can result in poor anticoagulant coverage (see <u>2.7</u> <u>Management of missed DOAC dose</u>). ¹³
Dose administration aids	Dabigatran capsules must not be removed from packaging until the time of administration making them unsuitable for patients who are reliant on dose administration aids (see <u>2.6 DOAC administration</u>).
Dysphagia	Dabigatran capsules must not be opened making them unsuitable for patients unable to swallow a capsule whole (see <u>2.6 DOAC administration</u>).



2.3 – Drug interactions

There are several drug interactions that need to be considered when commencing and managing patients taking DOACs. Drugs that inhibit or induce CYP3A4 liver enzymes and/or permeability of glycoprotein (P-gp) transporters can have significant interactions with DOACs. Apixaban and rivaroxaban have the same drug interaction profile, however dabigatran is not metabolised by CYP 3A4 enzymes, so the drug interactions vary. Table 4 outlines the details of relevant drug interactions. This is not an exhaustive list; however, it includes those that are considered clinically significant.

Please note, a relative contraindication refers to a situation in which the use of both medications may be considered inappropriate due to an interaction, however their co-administration may be acceptable if potential benefits outweigh the potential risks.

For further information on DOAC drug interactions, NSW Health's <u>Clinical Information Access Portal</u> (<u>CIAP</u>) provides access to a range of medicines information sources including drug interaction checking tools.

= coad	Iministration is cont	raindicated	= coadminist	ration is a relative contraindication
	Drug class	Drugs within class	Effect on DOAC concentration	Clinical advice
	Anticonvulsants	Carbamazepine Phenobarbital Phenytoin	↓↓	Co-administration should be avoided due to increased risk of thrombosis.
Antidepressant St John's Wort ↓↓		ţţ	If apixaban or rivaroxaban is being used in the treatment of VTE then co-administration is contraindicated.	
Apixaban OR Rivaroxaban	Anti-infectives	Clarithromycin Erythromycin	Ţ	Co-administration should be used with caution due to increased risk of bleeding.
				Co-administration should be avoided due to increased risk of thrombosis.
	Anti-infectives Rifampicin	↓↓	If apixaban or rivaroxaban is being used in the treatment of VTE then co-administration is contraindicated.	
	Azole antifungals	Itraconazole Ketoconazole	↑↑↑	Co-administration is contraindicated due to increased risk of bleeding.
	Calcium channel blocker	Diltiazem	¢	Co-administration should be used with caution.
	HIV-protease inhibitor	Ritonavir ^a	ttt	Co-administration is contraindicated due to increased risk of bleeding.

Table 4: DOAC-drug interactions^{1-3,6}

^a This includes combination ritonavir products: Kaletra[®] (lopinavir and ritonavir) used for the management of HIV infection and Paxlovid[®] (nirmatrelvir and ritonavir) used for the treatment of COVID-19 infection. The co-administration of apixaban with ritonavir in combination with nirmatrelvir (as Paxlovid) may be possible. Dosing recommendations for co-administration depend on the therapeutic indication and dosing of apixaban. Refer to the <u>University of Liverpool</u> <u>COVID-19 Drug Interactions Database</u> for further information.





Continued Table 4: DOAC-drug interactions^{1-3,6}

= coadministration is **contraindicated**

= coadministration is a relative contraindication

	Drug class	Drugs within class	Effect on DOAC concentration	Clinical advice
	Antiarrhythmic	Dronedarone ^a	↑↑↑	Co-administration is contraindicated due to increased risk of bleeding.
	Antiarrhythmics	Amiodarone Quinidineª	Ť	Co-administration should be used with caution due to increased risk of bleeding.
	Anticonvulsants	Carbamazepine Phenobarbital Phenytoin	↓	Co-administration should be avoided due to increased risk of thrombosis.
	Antidepressant	St John's Wort	↓	Co-administration should be avoided due to increased risk of thrombosis.
	Anti-infectives	Rifampicin	↓↓↓	Co-administration is contraindicated due to increased risk of thrombosis.
Dabigatran	Anti-infectives	Clarithromycin Erythromycin	Ť	Co-administration should be used with caution due to increased risk of bleeding.
	Antivirals for hepatitis C	Glecaprevir with pibrentasvir	↑↑↑	Co-administration is contraindicated due to increased risk of bleeding.
	Azole antifungals	Itraconazole Ketoconazole	↑↑↑	Co-administration is contraindicated due to increased risk of bleeding.
	Azole antifungals	Fluconazole Posaconazole Voriconazole	Ť	Co-administration should be used with caution due to increased risk of bleeding.
	Calcium channel blocker	Verapamil	† ††	Relative contraindication If adding verapamil to dabigatran or starting both drugs on the same day, the dabigatran should be given at least 2 hours before verapamil for the first 3 days.
	HIV-protease inhibitors	Nelfinavirª Ritonavir ^ь Saquinavirª	Ŷ	Co-administration should be used with caution due to increased risk of bleeding.
	Immunosuppressant	Ciclosporin	↑↑↑	Co-administration is contraindicated due to increased risk of bleeding.
	Immunosuppressant	Tacrolimus	↑ ↑	Co-administration should be avoided due to increased risk of bleeding.

^a These drugs are not currently marketed in Australia.

^b This includes combination ritonavir products: Kaletra[®] (lopinavir and ritonavir) used for the management of HIV infection and Paxlovid[®] (nirmatrelvir and ritonavir) used for the treatment of COVID-19 infection. The co-administration of apixaban with ritonavir in combination with nirmatrelvir (as Paxlovid) may be possible. Dosing recommendations for co-administration depend on the therapeutic indication and dosing of apixaban. Refer to the <u>University of Liverpool</u> <u>COVID-19 Drug Interactions Database</u> for further information.



When prescribing DOACs, it is crucial to consider potential interactions with medications that exhibit antithrombotic or bleeding effects. These medications encompass other anticoagulants and agents with antiplatelet activity such as aspirin, dipyridamole, P2Y12 inhibitors, and glycoprotein IIb/IIIa inhibitors. Co-administration of a DOAC and these agents should be avoided where possible. If deemed necessary, doses of the selected agents should be reviewed to carefully balance between thrombosis prevention and bleeding risk.

Table 5: DOAC-interactions with medications affecting bleeding risk and heamostasis^{1-3,6}

= coadministration is	s contraindicated	= coadministration is a relative contraindication		
	Drug	Effect on bleeding rates	Clinical advice	
	Aspirin ^a Clopidogrel Dipyridamole Prasugrel NSAIDs ^b	Increased risk of bleeding	Co-administration should be used with caution	
Antiplatelet drugs	Tioografor		<i>Apixaban and rivaroxaban:</i> Use with caution	
	ricagreior	Increased risk of bleeding	Dabigatran: Relative contraindication	
	Dual antiplatelets		Relative contraindication Seek cardiologist advice	
Anticoagulants	Warfarin Dalteparin Danaparoid Enoxaparin Heparin Nadroparin	Increased risk of bleeding	Co-administration is contraindicated (unless transitioning between anticoagulants)	
Other drugs which affect haemostasis	SSRIs and SNRIs ^c for example, escitalopram, sertraline and venlafaxine	Increased bleeding rates seen in studies	Co-administration should be used with caution Possible prolonged clotting time, however, the clinical significance of high serotonin is unclear	

^a The decision to provide VTE prophylaxis in a hospitalised patient taking low-dose rivaroxaban and aspirin for stable CAD should be based on an individualised risk assessment and current medical guidelines. It's crucial to weigh the benefits of cardiovascular event prevention against the increased risk of bleeding and VTE associated with this combination therapy. Consulting with a specialist is recommended. If proceeding with VTE prophylaxis, close monitoring of the patient's condition is recommended.

^b Non-steroidal anti-inflammatory drugs (NSAIDs).

° Selective serotonin reuptake inhibitors (SSRIs) and serotonin and noradrenaline reuptake inhibitors (SNRIs).





2.4 – Baseline laboratory tests

The following baseline laboratory tests should be performed prior to commencing DOAC treatment. The patient should be further investigated if results are found to be abnormal:

- Full blood count (FBC)
- Prothrombin time (PT)
- Activated Partial Thromboplastin Time (aPTT)
- Liver function tests (LFT)
- Renal function:
 - Estimated CrCl should be calculated using the <u>Cockcroft-Gault Equation</u> (do not use the eGFR reported in pathology results) (see Box 2 for contraindications based on CrCl).
 - A calculator, such as the Australian Medicines Handbook <u>ideal body weight calculator</u> should be used for calculating estimated CrCl in patients who are overweight or obese (BMI of 30 kg/m² or more). For all other patients, use their actual body weight.

DOACs are contraindicated in pregnancy and breastfeeding. In female patients of childbearing age, pregnancy or breastfeeding is to be excluded prior to commencing a DOAC.

2.5 – DOAC dosing

DOAC dosing is complex and is variable based on the DOAC, indication and patient risk factors. Tables 6 to 10 provide information on dosing for each DOAC by indication, with guidance on appropriate dosing, depending on the patient's risk factors. These tables were accurate at the time of publication; however, clinicians should refer to the <u>TGA</u> and <u>PBS</u> websites for updates.

DOAC	Risk factors	Dose and duration
	Patient with CrCl ≥ 25 mL/min	5 mg twice daily Ongoing
Apixaban	Patient with CrCl ≥ 25 mL/min who has two or more of the following risk factors: • Age ≥ 80 years • Weight ≤ 60 kg • Creatinine ≥ 133 micromol/L	2.5 mg twice daily Ongoing
	Patient with CrCl < 25 mL/min	Contraindicated ^a
Rivaroxaban	Patient with CrCl ≥ 50 mL/min	20 mg once daily Ongoing
	Patient with CrCl 15 – 49 mL/min ^b	15 mg once daily Ongoing
	Patient with CrCl <15 mL/min	Contraindicated
Dabigatran	Patient with CrCl > 50 mL/min, aged 74 years or younger and who has no bleeding risk ^c	150 mg twice daily Ongoing
	Patient has one or more of the following risk factors:	
	• CrCl 30 – 50 mL/min	110 mg twice daily
	 Age ≥ 75 years 	Ongoing
	High bleeding risk ^c	
	Patient with CrCl < 30 mL/min	Contraindicated

Table 6: DOAC dosing for prevention of stroke and systemic embolism in non-valvular AF^{1-3,14}

^a The use of apixaban in patients with a CrCl < 25 mL/minute is contraindicated as per Australian approved Product Information. Therefore, use in this patient cohort is considered off-label. Studies regarding dosing within this patient cohort are ongoing internationally.

^b At the time of publication rivaroxaban had been studied in a limited number of patients with AF who have a CrCl 15 – 29 mL/min; consider its use in these patients only under advice from a specialist.

°Consider HAS-BLED Score which estimates the risk of major bleeding in patients on anticoagulation.



Table 7: DOAC dosing for treatment of VTE^{1-3,14}

DOAC	Risk factors	Dose	Duration	
Apixaban	Patient with CrCl ≥ 25 mL/min	10 mg twice daily for 7 days <i>then</i> 5 mg twice daily		
	Patient with CrCl < 25 mL/min	Contraindicated ^a		
	Patient with CrCl ≥ 30 mL/min	15 mg twice daily for 3 weeks <i>then</i> 20 mg once daily		
Rivaroxaban	Patient with CrCl 15 – 29 mL/min	At the time of publication rivaroxaban had been studied in a limited number of VTE patients with a CrCl 15 – 29 mL/min; consider its use in these patients only under advice from a specialist.	Between 6 weeks to 6 months, depending on the site of the VTE and if the VTE event was provoked or unprovoked.	
	Patient with CrCl < 15 mL/min	Contraindicated		
	Patient with CrCl > 50 mL/min, aged 74 years or younger and who has no bleeding risk	Parenteral anticoagulant for at least 5 days <i>then</i> 150 mg twice daily ^c		
Dabigatran ^b	Patient with CrCl 30 – 50 mL/min and has one or more of the following risk factors: • Age ≥ 75 years • High bleeding risk ^d	Parenteral anticoagulant for at least 5 days <i>then</i> 110 mg twice daily ^e		
	Patient with CrCl < 30 mL/min	Contraindicated		

^a The use of apixaban in patients with a CrCl < 25 mL/minute is contraindicated as per Australian approved Product Information. Therefore, use in this patient cohort is considered off-label. Studies regarding dosing within this patient cohort are ongoing internationally.

^b Dabigatran is currently not listed on the PBS for this indication. Check the <u>PBS</u> website for updates.

° The first dabigatran dose should be given within 2 hours before the next dose of parenteral anticoagulant would have been due.

^d Consider <u>HAS-BLED Score</u> which estimates the risk of major bleeding in patients on anticoagulation.

^e Lower dose has not been tested for patients with VTE.





Table 8: DOAC dosing for prevention of recurrent VTE^{1-3,14}

DOAC	Risk factors	Dose	Duration	
	Patient with CrCl ≥ 25 mL/min	2.5 mg twice daily ^a		
Аріхаран	Patient with CrCl < 25 mL/min	Contraindicated ^b		
Piyoroxobon	Patient with CrCl ≥ 15 mL°	10 mg once daily ^a	Destination	
Rivaroxaban	Patient with CrCl <15 mL/min	Contraindicated	Duration beyond 6 months may be appropriate for unprovoked VTE or in patients with persistent provoking VTE risk factors ^g	
Dabigatran ^d	Patient with CrCl > 50 mL/min, aged 74 years or younger and who has no bleeding risk	150 mg twice daily		
	Patient with CrCl 30 – 50 mL/min and has one or more of the following risk factors: • Age ≥75 years • High bleeding risk ^e	110 mg twice daily ^f		
	Patient with CrCl < 30 mL/min	Contraindicated		

^a For the secondary prevention of VTE after a first event, use of a lower dose of apixaban or rivaroxaban (low-intensity anticoagulant therapy) is safe and effective. Continuing with full-dose anticoagulant therapy (as per Table 7) may be indicated for an extended period with patients who experience multiple prior unprovoked episodes of VTE.

^b The use of apixaban in patients with a CrCl < 25 mL/minute is contraindicated as per Australian approved Product Information. Therefore, use in this patient cohort is considered off-label. Studies regarding dosing within this patient cohort are ongoing internationally.

 $^{\circ}$ At the time of publication, rivaroxaban had been studied in a limited number of VTE patients with a CrCl 15 – 29 mL/min; consider its use in these patients only under advice from a specialist.

^d Dabigatran is currently not listed on the PBS for this indication. Check the <u>PBS</u> website for updates. Lower dose has not been tested for patients with VTE.

^e Consider <u>HAS-BLED Score</u> which estimates the risk of major bleeding in patients on anticoagulation.

^fLower dose has not been tested for patients with VTE.

⁹ Persistent provoking risk factors include antiphospholipid syndrome, active cancer and ongoing non-malignant conditions associated with increased risk of VTE such as inflammatory bowel disease and some other chronic inflammatory states.



Table 9: DOAC dosing for prevention of major cardiovascular events in patients with CAD and/or PAD^{1-3,14}

DOAC	Risk factors	Dose and duration
Rivaroxabanª	Patient with CrCl ≥ 15 mL/min	2.5 mg twice daily
		Ongoing
	Patient with CrCl <15 mL/min	Contraindicated

^a Must be in combination with aspirin 100 mg daily (but not with any other antiplatelet therapy). The decision to provide VTE prophylaxis in a hospitalised patient taking low-dose rivaroxaban and aspirin for stable CAD should be based on an individualised risk assessment and current medical guidelines. It is crucial to weigh the benefits of cardiovascular event prevention against the increased risk of bleeding and VTE associated with this combination therapy. Consulting with a specialist is recommended. If proceeding with VTE prophylaxis, close monitoring of the patient's condition is recommended.

Table 10: DOAC dosing for prevention of VTE following THR or TKR^{1-3,14}

DOAC	Risk factors	Dose and duration
		2.5 mg twice daily
Apixaban	Patient with CrCl ≥ 25 mL/min	THR = 32 – 38 days
		IKR = 10 - 14 days
	Patient with CrCl < 25 mL/min	Contraindicated ^a
		10 mg once daily
Diversysher	Patient with CrCl ≥ 15 mL/min	THR = 35 days
Rivaroxapan		TKR = 14 days
	Patient with CrCl < 15 mL/min	Contraindicated
		220 mg once daily
	Patient with CrCl > 50 mL/min	THR = 28 – 35 days
Dabigatran ^c		TKR = 10 days
		150 mg once daily
	Patient with CrCl 30 – 50 mL/min	THR = 28 – 35 days
		TKR = 10 days
	Patient with CrCl < 30 mL/min	Contraindicated

^a The use of apixaban in patients with a CrCl < 25 mL/minute is contraindicated as per Australian approved Product Information. Therefore, use in this patient cohort is considered off-label. Studies regarding dosing within this patient cohort are ongoing internationally.

^b At the time of publication rivaroxaban had been studied in a limited number of VTE patients with a CrCl 15 – 29 mL/min; consider its use in these patients only under advice from a specialist.

 $^{\circ}$ Dabigatran should be initiated within 1 – 4 hours of completed surgery with a single capsule (110 mg for patients with CrCl > 50 mL/min and 75 mg for patients with a CrCl 30 – 50 mL/min). If haemostasis is not achieved, initiation of treatment should be delayed. If treatment commencement on the day of surgery is not feasible, initiation should follow guidance as per Table 10.





2.6 – DOAC administration

Table 11 provides guidance on administering DOACs. Information regarding administration of the relevant DOAC should be provided to the patient and/ or their carer.

Table 11: DOAC administration ins	structions ^{1-3,13}
-----------------------------------	------------------------------

DOAC	Administration instructions	
Apixaban	 Swallow whole with or without food. Can be used in dose administration aids. Can be crushed (if required) and administered orally or via a gastric tube (See <u>Australian Don't Rush to Crush Handbook</u>).¹⁵ 	
Rivaroxaban	 15 mg and 20 mg tablet should be taken with food. 2.5 mg and 10 mg tablet may be taken with or without food. Can be used in dose administration aids. Can be crushed (if required) and administered orally or via a gastric tube (See Australian Don't Rush to Crush Handbook). ¹⁵ 	
Dabigatran	 Swallow whole with or without food. Do not chew or open capsule. Keep in original packaging. Do not transfer capsule to a dose administration aid. 	

2.7 – Management of a missed DOAC dose

Table 12 provides guidance for managing a missed DOAC dose. Information regarding missed doses of the relevant DOAC should be provided to the patient and/or their carer.

Table 12:	Management	of a	missed	DOAC	dose ¹⁻³
-----------	------------	------	--------	------	---------------------

DOAC	Missed dose instructions			
If a dose is missed it should	If a dose is missed it should be taken as soon as possible.			
Rivaroxaban Once daily dosing	• Take within 12 hours of the missed dose, if more than 12 hours omit the dose and continue usual dosing the next day.			
Rivaroxaban 15 mg twice daily	 The missed dose should be taken immediately to ensure intake of a 30 mg total dose per day. In this case two 15 mg tablets may be taken at once. Continue usual dosing the next day. 			
Apixaban and dabigatran <i>Twice daily dosing</i>	• Take within 6 hours of the missed dose. If more than 6 hours has elapsed since missed dose was due, omit the missed dose and continue usual dosing.			





3. Patient follow up and ongoing monitoring

3.1 – Primary care follow up

Patients commenced on a DOAC should have medical follow up during the first seven days of therapy to review clinical progress and possible signs of bleeding.

The treating team should ensure appropriate information is communicated to the patient and their family or carer as well as to the patient's primary care providers on discharge from hospital. This includes information such as the rationale for the choice of DOAC, current renal function and any dose changes that may be required (for example, apixaban and rivaroxaban require dose reduction after a period of one or three weeks respectively when treating VTE).

3.2 – Ongoing renal function monitoring

Ongoing monitoring of renal function is recommended for all patients at least every 6 to 12 months. More frequent monitoring may be required if the patient's clinical condition changes, there are changes to their medications or if the patient has impaired renal function.

3.3 – Laboratory tests and other monitoring

Routine laboratory testing of drug levels or anticoagulant effect is not usually required for DOACs. There is variable and limited ability to monitor DOACs using laboratory testing in NSW Health facilities.

Table 13 provides some advice on the effect of DOACs on routine coagulation tests. Specific testing is required to quantify drug presence. Local advice should be sought.

Effect	Apixaban	Rivaroxaban	Dabigatran
Significant anticoagulant effect unlikely	Normal PT ^a does not exclude presence of therapeutic apixaban	PT ^a normal	TT normal aPTT normal
Anticoagulant effect present	PT ^a prolonged or normal	PT ^a prolonged	TT prolonged aPTT prolonged
Specific assays to quantify drug presence	Modified anti-Xa assay specific for apixaban	Modified anti-Xa assay specific for rivaroxaban	Dilute thrombin clotting time (Hemoclot® assay)

Table 13: Effect of DOAC on routinely performed coagulation assay¹⁶

Key: PT = Prothrombin time, TT = Thrombin time, aPTT = activated partial thromboplastin time.

^a PT sensitivity to DOACs will vary according to local laboratory reagents. In some laboratories, PT will be insensitive to DOACs. Check with local laboratory.

Other monitoring that is recommended for patients on DOAC therapy includes:

- Full Blood Count (FBC) every 6 months
- iron studies every 12 months.

In addition, patients should also be monitored for the development of conditions that may affect DOAC half-life such as weight gain or loss.





4. Transitioning between anticoagulants

Transitioning between anticoagulants should be undertaken by a senior medical officer or in consultation with a specialist. It is currently recommended that patients who are stable on warfarin continue warfarin therapy.⁶

4.1 – Transitioning from IV UFH, LMWH or warfarin to a DOAC

Before transitioning to a DOAC, the prescriber should check contraindications and other factors as outlined in <u>Section 1</u>.

Table 14 provides guidance on transitioning from intravenous (IV) unfractionated heparin (UFH), low molecular weight heparin (LMWH) or warfarin to a DOAC.

Table 14: Transitioning from IV UFH, LMWH or warfarin to a DOAC^{a 1-3, 17}

From IV UFH to a DOAC
Stop IV UFH.
Start DOAC within one hour.
From LMWH to a DOAC ^b
Stop LMWH.
Start DOAC when the next dose of LMWH would have been due.
From warfarin to a DOAC
Stop warfarin.
Measure INR daily.
Wait until INR is less than 2.5.
Start DOAC.

^a Generalised advice is provided, taking into account the variations among Australian registered DOAC agents. For more specific advice, please refer to the individual Product Information for each DOAC.

^b The duration of initiation dosing for DOAC therapy is variable and based on clinical trial data. Individual patient factors must be considered when determining duration of initiation dose.





4.2 – Transitioning from a DOAC to IV UFH, LMWH or another DOAC

Before transitioning to a LMWH or another DOAC, patients should have their renal function (determined by calculating CrCl) checked. This will inform if the patient needs to wait longer before transitioning over and what the appropriate dose should be.

Table 15 provides guidance on transitioning from a DOAC to IV UFH, LMWH or another DOAC.

Table 15: Transitioning from a DOAC to IV UFH, LMWH or another DOAC^{1-3, 17}

From a DOAC to IV UFH

Stop DOAC.

If apixaban or rivaroxaban:

• Start IV UFH when the next DOAC dose would have been due.^a

If dabigatran, check renal function (CrCl):

- If CrCl ≥ 30 mL/min, start IV UFH when the next dabigatran dose would have been due.^a
- If CrCl < 30 mL/min, start IV UFH 48 hours after the last dabigatran dose.^a

From a DOAC to a LMWH

Stop DOAC.

Check renal function (CrCl):

- If $CrCl \ge 30$ mL/min, start LMWH when the next DOAC dose would have been due.
- If CrCl < 30 mL/min, seek specialist advice.

From one DOAC to another DOAC

Stop DOAC and start the other DOAC when the next dose of the first DOAC would have been due.

^a Decision based on expert consensus taking into account relative real function and pharmacokinetics of dabigatran. IV UFH infusions are to be given according to local protocol and specialist advice should be sought regarding the need for a bolus dose of IV UFH.



CLINICAL

EXCELLENCE

4.3 – Transitioning from a DOAC to warfarin

Transitioning from a DOAC to warfarin should be undertaken in consultation with a specialist as the process will depend on the acuteness of the risk of recurrent thrombosis, the clinical context and the DOAC being transitioned from. The transition carries a risk of thrombosis and bleeding which requires an individualised anticoagulant management plan.

When transitioning from a DOAC to warfarin, the DOAC half-life (which is affected by renal function) needs to be considered as well as the delay in onset of action of warfarin; steady state is around 5 days although most clinicians measure an INR on Day 4. A starting dose of warfarin 5 mg or less is recommended.

When transitioning from a DOAC to warfarin it is necessary to consider that INR results can be affected by both the DOAC and warfarin. Upon starting warfarin, the INR should be measured daily to inform ongoing warfarin dosing. Laboratory INR testing should be used, as point-of-care INR testing is not suitable when transitioning from a DOAC to warfarin.⁶

Table 16 provides guidance on transitioning from a DOAC to warfarin.

Table 16: Transitioning from a DOAC to warfarin

From a DOAC to warfarin CrCl ≥ 50 mL/min

- 1. Start warfarin while still taking the DOAC.
- 2. Measure INR daily, with the blood sample for the test being taken immediately before the DOAC dose, i.e., a 'trough' level.
- 3. Continue taking both the warfarin and DOAC until the INR has been greater than the patient's 'baseline' INR plus 1.0 for two consecutive days.^a

For example, if the patient's baseline INR is 1.7, the DOAC should be ceased when INR has been greater than 2.7 (i.e., 1.7 plus 1.0) on two consecutive days.

- 4. If the baseline INR is NOT elevated (i.e. ≤ 1), then cease the DOAC when the INR has been greater than 2 for two days.
- 5. Ongoing warfarin dosing is according to the usual target range for the patient's specific indication.

From a DOAC to warfarin CrCl < 50 mL/min

Reduced clearance of a DOAC can increase the risk of bleeding, the transition should be taken with a high degree of caution under the direction of a specialist.

^a Recommendation based on expert opinion of the Anticoagulant Medicines Working Party.





5. Perioperative management and other considerations

The perioperative management of DOACs includes patients who are established on DOAC therapy and require surgery or an invasive procedure.

The CEC <u>Guidelines on Periprocedural Management of Anticoagulants and Antiplatelet Agents</u> provides recommendations for the perioperative management of patients taking DOACs as well as other anticoagulant and antiplatelet agents. The guideline is separated into four broad perioperative patient groups, including those taking:

- 1. warfarin (vitamin K antagonist)
- 2. warfarin requiring perioperative bridging therapy
- 3. DOACs
- 4. antiplatelets.

In general, interrupting anticoagulation for surgery or an invasive procedure transiently increases the risk of thromboembolism, and at the same time the bleeding risks from the procedure are increased if a patient is anticoagulated. A balance between reducing the risk of thromboembolism and preventing excessive bleeding must be decided for each patient.¹⁸

The following should be considered when managing patients taking a DOAC in the perioperative period:

- Thromboembolic risk and bleeding risk. The balance will depend on the reason the patient is taking an anticoagulant and the bleeding risk of the surgical procedure they are undergoing.
- The half-life of the DOAC, time of the last dose and the patient's renal function. DOACs have shorter half-lives compared to warfarin, often making them easier to discontinue and resume rapidly.
- Bridging anticoagulation is usually not required for patients taking DOACs.¹⁸



6. Managing bleeding

Figure 1 provides guidance on managing bleeding in patients taking DOACs. Clinicians should refer to their local bleeding management guidelines. In regional or rural health services where results from laboratory tests may not be readily available, bleeding should be managed on a case-by-case basis according to the patient's condition in consultation with a haematologist or senior medical officer.

Figure 1: Management of DOAC associated bleeding⁶

Mild bleeding Institute local haemostatic measures. 1. Establish which DOAC Delay next dose of DOAC or discontinue if recommended by was taken, dose and time senior medical officer. of the last dose. 2. Assess bleeding severity. Clinically significant bleeding^b 3. Initiate standard fluid resuscitation procedures If DOAC ingested in previous 2 hours, give activated as required (refer to local charcoal. guidelines). Consult haematologist. 4. Arrange urgent FBC, Institute 'Mild Bleeding' measures: mechanical compression, group and hold^a and consider surgical or radiological intervention to identify and creatinine. Consider the treat bleeding source. following test if available: Target euvolaemia during fluid resuscitation. apixaban: anti-Xa 0 Transfusion support: red cell transfusion as indicated by level haemogoblin estimated bleeding loss and haemodynamics, rivaroxaban: PT and 0 consider platelet transfusion if platelets <50 x 10⁹/L or taking anti-Xa level an antiplatelet agent. Dabigatran: consider idarucizumab (reversal agent) if dabigatran: aPTT, TT, available. dabigatran level. Consider prothrombin complex concentrate in consultation 5. Establish whether the with haematologist if bleeding persists and becomes lifepatient is taking any other threatening. medicines with an antiplatelet action. Life-threatening bleeding^c Institute 'Clinically Significant Bleeding' measures/consult haematologist. Consider use of reversal agent if available and clinically **STOP DOAC**

- appropriate. Consider prothrombin complex concentrate in consultation
- with a haematologist.
- Dialysis may be considered in consultation with relevant specialists.

^a "Group and hold" refers to the procedure where a patient's blood is collected and tested in advance to determine blood type and perform compatibility testing with potential donor blood.

^b Clinically significant bleeding: reduction in Hb \geq 20g/L, transfusion of \geq 2 units of red cells.

° Life-threatening bleeding: bleeding in critical area or organ (intraocular, intracranial, intraspinal, compartment syndrome, retroperitoneal or pericardial), hypotension not responding to resuscitation.

Adapted from Tran et al. (2014) with permission. Further use of any Wiley content that appears on this document is strictly prohibited without permission from John Wiley & Sons, Inc. Please contact Wiley's Permissions Department either via email: permissions@wiley.com or use the RightsLink service by clicking on the Request Permission link accompanying the article on Wiley Online Library www.onlinelibrary.wiley.com).





Stop any other agents

that may be influencing

coagulation status.

DOAC Guidelines Version 1.1 Page 22 of 35

6.1 – Reversal agents

The need for rapid reversal of anticoagulation provided by DOACs may arise for emergent life-saving surgery or life-threatening bleeding events.

6.1.1 Idarucizumab¹⁹

Idarucizumab (Praxbind[®]), a monoclonal antibody that reverses effects of dabigatran was registered for use in Australia by the TGA in May 2016.

Indications

Idarucizumab is indicated for when rapid reversal of the anticoagulant effects of dabigatran is required for urgent surgery or invasive procedures and in life-threatening bleeding when it will have a clinically relevant benefit.¹⁹

An analysis of dabigatran reversal with idarucizumab in patients with clinically significant or lifethreatening bleeding, or who required an urgent procedure, demonstrated that idarucizumab completely reversed the anticoagulant effect of dabigatran within minutes.^{20,21} Though the anticoagulant effect is reversed, achieving haemostasis will be dependent on identifying and treating the source of bleeding.

In cases of mild bleeding or for patients in need of non-urgent surgery or invasive procedure, discontinuation of dabigatran and administration of appropriate supportive care is usually sufficient unless bleeding continues.

Contraindications and precautions

- There are no contraindications to the use of idarucizumab.
- Idarucizumab binds specifically to dabigatran and will not reverse the effects of other anticoagulants.
- Treatment can be used in conjunction with standard supportive measures which should be considered as medically appropriate.
- In order to improve traceability of biological medicinal products, the trade name and batch number of the administered product should be recorded in the patient's medical record.
- Reversal of dabigatran therapy exposes patients to the thrombotic risk of their underlying disease to reduce the risk, resumption of anticoagulant therapy should be considered as soon as medically appropriate.
- The use of idarucizumab in patients with a known hypersensitivity to idarucizumab or any listed excipients must be weighed cautiously against the potential benefit of the treatment
- The recommended dose of idarucizumab contains 4 g sorbitol and must be used with caution in patients with hereditary fructose intolerance.
- Idarucizumab causes transient proteinuria as a phycological reaction to renal protein overflow; the transient proteinuria is not indicative of renal damage which should be considered for urine testing.
- In some patients, recurrence of plasma concentrations of unbound dabigatran and concomitant, elevated coagulation parameters have occurred up to 24 hours after administration. If reappearance of clinically relevant bleeding together with elevated coagulation is observed after administration, administration of an additional 5 g dose may be considered.



• Each dose of idarucizumab contains 2.2 mmol or 50 mg sodium per dose. This should be taken into consideration by patients on a controlled sodium diet.

Special patient populations

Renal impairment

No dose adjustment is required in renally impaired patients.

Hepatic impairment

An impact of hepatic impairment on the pharmacokinetics of idarucizumab has not been observed. No dose adjustment is required in patients with hepatic impairment.

Use in the elderly

Age does not have a clinically meaningful effect on the pharmacokinetics of idarucizumab and dose adjustment is not required.

Paediatric use

The safety and efficacy of idarucizumab in children and adolescents have not been established.

Effects on fertility

Studies to assess the potential effects of idarucizumab on human fertility have not been performed. Preclinical results do not suggest a risk to fertility or embryofetal development.

Use in pregnancy – Category B2

No data is available from the use of idarucizumab in pregnancy. It is not recommended during pregnancy or in women of childbearing potential not using contraception.

Use in lactation

No studies have been conducted to assess the presence of idarucizumab in human milk.

Drug interactions

No formal interaction studies with idarucizumab and other medicines have been conducted. Clinically relevant interactions with other medicines are considered unlikely.

Monitoring

The following laboratory tests should be conducted before idarucizumab administration and 30 minutes after idarucizumab administration:

- aPTT
- PT
- Fibrinogen
- TT.

A normal TT rules out the presence of dabigatran. The TT is extremely sensitive, even to clinically insignificant levels of dabigatran. Repeat doses of idarucizumab should not be based on repeat TT results in isolation. Waiting for these test results is not necessary in the setting of known dabigatran ingestion and life-threatening bleeding.

Dosage and administration

The total dose of idarucizumab is 5 g (given as two consecutive doses of 2.5 g) by slow intravenous bolus injection or IV infusion. If administering via IV injection, the second 2.5 g dose should be given within 5 to 10 minutes of the first 2.5 g dose. No dose adjustment is required for renal impairment.

Preparation and storage

CLINICAL

EXCELLENCE



Idarucizumab must not be mixed with other medicinal products. A pre-existing IV line may be used for administration. Flush with sterile sodium chloride 0.9% solution prior to and at the end of infusion. No other infusion should be administered in parallel via the same IV access.

Prior to use, the unopened vial may be kept at room temperature (up to 30°C) for up to 48 hours if stored in the original package and protected from light.

Once solution has been removed from the vial, chemical and physical in-use stability has been demonstrated for up to 5 hours at room temperature.

IV injection

Withdraw 2.5 g/50 mL from one vial into a syringe and withdraw another 2.5 g/50 mL into a second syringe. Inject one after the other, each over 5 to 10 minutes.

IV infusion

Hang and infuse 2 vials, one after the other each over 5 to 10 minutes.

Discard any residue.

Restarting anticoagulation

Reversing dabigatran exposes patients to the thrombotic risk of their underlying disease. Resumption of anticoagulant therapy should be considered as soon as medically appropriate. Specialist advice should be sought. Dependent on patient circumstances, treatment can be initiated 24 hours after administration of idarucizumab.

Idarucizumab may not be available in all facilities. Clinicians should confirm availability with their local Pharmacy Department (or blood bank).



CLINICAL

EXCELLENCE

6.1.2 Andexanet alfa²³⁻²⁶

Andexanet alfa (Andexxa[®]), a reversal agent for direct factor Xa inhibitors (apixaban and rivaroxaban) was registered for use in Australia by the TGA in July 2023. For further information refer to the <u>Product Information</u>.

Andexanet alfa is **not** currently listed on the NSW Medicines Formulary for initiation within NSW Health facilities – see <u>NSW Health Formulary Information</u> 02/24. Refer to NSW Health Policy Directive *Approval Process for Medicines and Their Use* (<u>PD2022_056</u>) for guidance on the use of medicines not listed on the NSW Medicines Formulary via the Individual Patient Use approval pathway.

TGA approved indication for use

Andexanet alfa has provisional approval in Australia for adult patients treated with a direct factor Xa inhibitor (apixaban or rivaroxaban) when reversal of anticoagulation is needed due to life-threatening or uncontrolled bleeding.

Contraindications and precautions

- There are no listed contraindications to the use of andexanet alfa.
- Andexanet alfa may interfere with the anticoagulant effect of heparin in addition to factor Xa inhibitors. If anticoagulation is needed following administration of andexanet alfa, consider using an alternative to heparin, such as a direct thrombin inhibitor in consultation with Haematology.
- Andexanet alfa has not been shown to be effective for, and is not indicated for, the treatment of bleeding related to any factor Xa inhibitors other than apixaban or rivaroxaban.
- The safety of andexanet alfa has not been evaluated in patients who have received prothrombin complex concentrates, recombinant factor VIIa, or whole blood products within 7 days prior to the bleeding event.

Special patient populations

Renal impairment

The effect of renal impairment on andexanet alfa exposure levels has not been evaluated. Based on the existing data on clearance, no dose adjustment is recommended.

Hepatic impairment

The safety and efficacy of andexanet alfa has not been studied in patients with hepatic impairment.

Use in the elderly

No dose adjustment is required in elderly patients (aged 65 years and over).

Paediatric use

The safety and efficacy of andexanet alfa in children and adolescents have not been established. Use is limited to patients 18 years and older.

Effects on fertility

No data available on the effects of andexanet alfa on human fertility.

Use in pregnancy – Category B2

No data is available from the use of andexanet alfa in pregnancy. It is not recommended during pregnancy or in women of childbearing potential not using contraception.





Use in lactation

No studies have been conducted to assess the presence of andexanet alfa in human milk. A risk to breastfed newborns/infants cannot be excluded. Breastfeeding should be stopped during treatment with andexanet alfa.

Drug interactions

No formal drug interaction studies between and exanet alfa and other medicines have been conducted.

Monitoring

Monitoring of therapy should primarily be based on clinical parameters indicating an adequate response (for example, achieving haemostasis), lack of efficacy (for example, rebleeding) and adverse events (for example, thromboembolic episodes). Monitoring of andexanet alfa therapy should not be based on anti-factor Xa activity, as commercially available anti-factor Xa activity assays are not appropriate for measuring anti-factor Xa activity after andexanet alfa administration.²⁵⁻²⁶ These assays may show falsely elevated levels of anti-factor Xa activity, leading to a significant underestimation of andexanet alfa's reversal activity.

Dosing

Andexanet alfa is administered following a **low dose** or **high dose** regimen based on the specific factor Xa inhibitor, the dose taken, and time since last dose (see Table 17).

Factor Xa	Dose taken	Time since last dose taken	
inhibitor		< 8 hours or unknown	≥ 8 hours to 18 hoursª
Apixaban	≤ 5 mg	Low dose	Low dose
	> 5 mg or unknown	High dose	
Rivaroxaban	≤ 10 mg	Low dose	Low dose
	> 10 mg or unknown	High dose	

Table 17. Determining the dose of andexanet alfa

^a Andexanet alfa **should not** be administered if more than 18 hours has elapsed since the last dose of apixaban or rivaroxaban.

Preparation

And examet alfa **does not** need to be brought to room temperature ($\leq 25^{\circ}$ C) before reconstitution or administration to the patient.

- Reconstitute the 200 mg vial of andexanet alfa by slowly injecting 20 mL of water for injection solution toward the inside wall of the vial to minimise foaming.
- Dissolve by gently swirling each vial. **Do not shake** as this can lead to foaming. The dissolution time for each vial is approximately 3 to 5 minutes.
- Inspect the vials for particulate matter and/or discolouration. Do not use if opaque particles or discolouration are present.
- After reconstituting the required number of vials of andexanet alfa, transfer the reconstituted solution (**10 mg/mL**) without further dilution to sterile large volume syringes if using a syringe pump for administration, or to suitable empty IV bags comprised of polyolefin (PO) or polyvinyl chloride (PVC) material. Multiple syringes or bags may be required for the high dose protocol.



Prior to administration, extension tubing, 0.2 or 0.22 micron in-line polyethersulfone (PES) or equivalent low protein-binding filter should be used.

Storage

Unopened vials should be stored refrigerated at 2-8°C and protected from light.

Once reconstituted, use immediately.

Reconstituted and exanet alfa in IV bags is stable at room temperature (≤ 25°C) for up to 8 hours.

Administration

Both dosing regimens are administered as an initial intravenous (IV) bolus at a target rate of approximately 30 mg/min over 15 minutes (low dose) or 30 minutes (high dose). The continuous IV infusion should be commenced within 2 minutes of bolus dose completion. The continuous IV infusion should be administered for 120 minutes (see Table 18).

Table 18. Administering the dose of andexanet alfa

Dose	Initial IV bolus	Continuous IV infusion	Total number of 200 mg vials needed
Low dose	400 mg (= 40 mL) over 15 minutes Rate of 160 mL/hour (approximately 30 mg/minute)	480 mg (= 48 mL) over 2 hours Rate of 24 mL/hour (approximately 4 mg/minute)	5 vials (2 vials bolus + 3 vials infusion)
High dose	800 mg (= 80 mL) over 30 minutes Rate of 160 mL/hour (approximately 30 mg/minute)	960 mg (= 96 mL) over 2 hours Rate of 48 mL/hour (approximately 8 mg/minute)	9 vials (4 vials bolus + 5 vials infusion)

Note - the safety and efficacy of additional doses have not been established.

Restarting anticoagulation

Reversing factor Xa inhibitor therapy exposes patients to the thrombotic risk of their underlying disease. Resumption of anticoagulant therapy should be considered as soon as medically appropriate. Specialist advice should be sought.

And example and the available in all facilities. Clinicians should confirm availability with their local Pharmacy Department.





6.2 – Prothrombin Complex Concentrate

There is limited evidence on the use of prothrombin complex concentrate in DOAC related bleeding. Where available, it is only reasonable to consider the use of prothrombin complex concentrate, in the circumstance of life-threatening bleeding unable to be managed with supportive measures and in consultation with a haematologist. The risk of thrombotic complications may be significant. The use of rFVIIa (NovoSeven[®]) in DOAC related bleeding is not recommended.⁶

6.3 – Use of dialysis in life-threatening bleeding for patients treated with dabigatran

When idarucizumab is not available, dialysis may be considered in patients treated with dabigatran who have life-threatening bleeding when:

- the patient has renal function impairment, or
- dabigatran is present in excess indicated by aPTT > 80 seconds or a dabigatran level > 500 mg/mL.^{6,22}

There is no role for dialysis in rivaroxaban and apixaban related bleeding due to high protein binding.⁶

6.4 – Blood management guidelines

For patients requiring transfusion support, evidence-based patient blood management guidelines are available on the Australian National Blood Authority <u>website</u>.





7. Information and education for patients, families and carers^{27,28}

Patients and/or their family or carer who are discharged home on a DOAC should be provided with verbal and written information on their medication. They should be given the opportunity to discuss their therapy with a member of the health care team, including the use of Professional Health Care Interpreters for patients who are not fluent in English or who are Deaf.

Provision of DOAC information and education should be recorded in the patient's health care record.

Information and education for patients, families and carers should address the following:

Name of their DOAC

The patient should be aware of both the generic (active ingredient) and brand name of their DOAC.

What their DOAC is used for and how it works

An explanation that their medicine belongs to a group of medicines called anticoagulants and that sometimes they are referred to as 'blood thinners' should be provided. Also, a simple description of how they work to lower the risk of blood clots and the specific reason (indication) that it is being prescribed for them.

How to take their DOAC

The patient should be provided with instructions on their **dose** (including dosage adjustments which may be the case in the treatment of VTE) and **how to take** their DOAC safely (see <u>2.5 DOAC dosing</u> and <u>2.6 DOAC administration</u>). This should include a discussion on the importance of not missing a dose and instructions on what to do in the case of a **missed dose** (see <u>2.7 Management of a missed</u> <u>DOAC dose</u>).

Intended duration of DOAC treatment

The duration of DOAC treatment will depend on the indication and individual patient risk factors. Some people need treatment for a short time for example, three months, while others will need to continue on an ongoing basis. It is important that the patient does not stop taking their DOAC unless advised by their treating doctor. The intended duration of therapy should be communicated to the patient.

Bleeding and what to do

Patients should be provided with information on bleeding and what to do if they have a bleed. This includes:

- The signs and symptoms of bleeding to watch for, including those that may be indicative of more serious bleeding such as red or dark urine or bowel motions, coughing blood, unexplained bruising that gets bigger without a cause.
- What to do in the case of bleeding, including going to the nearest emergency department if bleeding is severe.
- Ways to minimise the risk of injury for example, avoiding contact sports, using an electric razor instead of a blade, using a soft bristled toothbrush.

DOAC drug interactions

Patients should check with their primary care provider or pharmacist before starting any medication, this includes prescription medicines, vitamins, mineral and herbal supplements or any other medicine bought without a prescription from a pharmacy, supermarket or health food store.



Monitoring DOAC treatment

DOACs do not require a test to monitor their effect on blood clotting like other anticoagulants such as warfarin, however, other blood tests such as those to check kidney function are important. If there are changes in kidney function the DOAC dose may need adjusting.

The patient should have regular check-ups with their primary care provider to monitor their condition and for any side effects.

Alerting health care professionals they are taking a DOAC before surgical, medical or dental procedures

Patients should tell their health care professional that they are taking a DOAC well before any planned surgical, medical or dental procedure as the risk of bleeding may be increased. For minimally invasive procedures the patient may continue taking their DOAC. Other procedures may require their DOAC to be stopped for a short period. In such cases, the health care professional should advise the patient on what to do.

Patients taking a DOAC may want to consider carrying an alert card or medical ID tag (for example, MedicAlert[®]). Carrying an up-to-date list of all their medicines is recommended.

Any specific storage and administration requirements

Some DOACs have specific requirements when it comes to storage and packing in dose administration aids, these should be communicated to the patient (see <u>2.6 DOAC administration</u>).

Pregnancy and breastfeeding

DOACs are not recommended during pregnancy or while breastfeeding. If the patient plans on becoming pregnant, they should speak with primary care providers about appropriate alternatives.

7.1 – Written consumer information

Consumer Medicine Information (CMI) is available via the <u>TGA website</u> and should be provided to the patient and/or their family or carer. Additional resources, including translated information for patients from culturally and linguistically diverse backgrounds, may be available from individual drug sponsors (which may be obtained via direct contact with the drug sponsor).

Written information for patient's, families and carers developed by the CEC is available on the <u>CEC</u> <u>High-Risk Medicines Anticoagulants</u> webpage. Please note, these forms are not a means of official documentation, and the provision of anticoagulant education is to be documented in the patient's health care record in accordance with the <u>CEC High Risk Medicines Standard - Anticoagulant</u>.





8. References

 Bristol-Myers Squibb Australia Pty Ltd. Australian Product Information Eliquis[®] (apixaban). Therapeutic Goods Administration website [updated 23 June 2020; accessed 11 March 2025]. Available from:

https://www.ebs.tga.gov.au/ebs/picmi/picmirepository.nsf/pdf?OpenAgent&id=CP-2011-PI-03072-3

 Bayer Australia Limited. Australian Product Information Xarelto[®] (rivaroxaban). Therapeutic Goods Administration website [updated 26 September 2022; accessed 11 March 2025]. Available from:

http://www.ebs.tga.gov.au/ebs/picmi/picmirepository.nsf/pdf?OpenAgent&id=CP-2009-PI-01020-3&d=202105201016933

- Boehringer Ingelheim Pty Limited. Australian Product Information Pradaxa[®] (dabigatran etexilate) capsule. Therapeutic Goods Administration website [updated 15 March 2021; accessed 11 March 2025]. Available from: <u>https://www.ebs.tga.gov.au/ebs/picmi/picmirepository.nsf/pdf?OpenAgent&id=CP-2009-PI-01177-3</u>
- 4. Barnes GD, Ageno W, Ansell J, Kaatz S. Recommendation on the nomenclature for oral anticoagulants: communication from the SSC of the ISTH. J Thromb Haemost 2015;13(6):1154-6.
- 5. Australian Government Department of Health and Aged Care. The Pharmaceutical Benefits Scheme: PBS medicine listing. PBS website [accessed 11 March 2025]; Available from: <u>https://www.pbs.gov.au/pbs/home</u>
- 6. Tran H, Joseph J, Young L, McRae S, Curnow J, Nandurker H, Wood, P and Mclintock C. New oral anticoagulants: a practical guide on prescription, laboratory testing and periprocedural/bleeding management. Intern Med J. 2014;44(6):525-36.
- Granger CB, Alexander JH, McMurray JJ, Lopes RD, Hylek EM, Hanna M, Al-Khalidi HR, Ansell J, Atar D, Avezum A, et al. Apixaban versus warfarin in patients with atrial fibrillation (ARISTOTLE). N Engl J Med. 2011;365:981-992.
- Patel MR, Mahaffey KW, Garg J, Pan G, Singer DE, Hacke W, Breithardt G, Halperin JL, Hankey GJ, Piccini JP, et al. Rivaroxaban versus warfarin in nonvalvular atrial fibrillation (ROCKET). N Engl J Med. 2011;365(10):883-91.
- 9. Connolly SJ, Ezekowitz MD, Yusuf S, Eikelboom J, Oldgren J, Parekh A, Pogue J, Reilly PA, Themeles E, Varrone J, et al. Dabigatran versus warfarin in patients with atrial fibrillation (RE-LY). N Engl J Med. 2009;361(12):1139-51.
- Agnelli G, Buller HR, Cohen A, Curto M, Gallus AS, Johnson M, Masiukiewicz U, Pak R, Thompson J, Raskob GE and Weitz JI. Oral apixaban for the treatment of acute venous thromboembolism (AMPLIFY). N Eng J Med. 2013;369:799-808.
- 11. The EINSTEIN Investigators: Oral rivaroxaban for symptomatic venous thromboembolism. N Engl J Med. 2010;363:2499-510.
- Schulman S, Kearon C, Kakkar AK, Mismetti P, Schellong S, Eriksson H, Baanstra D, Schnee J, Goldhaber SZ. Dabigatran versus warfarin in the treatment of acute venous thromboembolism (RE-COVER). N Engl J Med. 2009;361:2342–2352.



- Brieger D, Amerena J, Attia JR, Bajorek B, Chan KH, Connell C, Freedman B, Ferguson C, Hall T, Haqqani HM, et al. National Heart Foundation of Australia and Cardiac Society of Australia and New Zealand: Australian clinical guidelines for the diagnosis and management of atrial fibrillation 2018. Med J Aust. 2018;209(8):356-62.
- 14. eTG complete. Melbourne (AU): Therapeutic Guidelines Ltd; 2023. Cardiovascular [accessed 12 June 2023]. Available from: <u>https://tgldcdp.tg.org.au.acs.hcn.com.au/topicTeaser?guidelinePage=Cardiovascular&etgAccesss=true</u>
- 15. The Society of Hospital Pharmacists of Australia. Australian Don't Rush to Crush Handbook. 3nd Ed. 2018.
- 16. Brieger D, Curnow J. Anticoagulation: a GP primer on the new oral anticoagulants. Australian Familiy Physician. 2014;43(5):254-9.
- 17. Douketis JD and Lip G YH. Perioperative management of patients receiving anticoagulants. In Leung L LK and Tirnauer JS (Eds). UpToDate [updated November 2022; accessed 2 December 2022]. Available from: <u>https://www.uptodate.com/contents/perioperative-management-of-patients-receiving-anticoagulants</u>
- Douketis JD, Spyropoulos AC, Murad H, Arcelus JI, Dager WE, Dunn AS, Fargo RA, Levy JH, Samama CM, Shah SH, Sherwood MW, Tafur AJ, Tang LV and Moores LK. Perioperative Management of Antithrombotic Therapy: An American College of Chest Physicians Clinical Practice Guideline. Chest. 2022;162(5):e207-e243.
- Bristol-Myers Squibb Australia Pty Ltd. Australian Product Information Praxbind[®] (idarucizumab). Therapeutic Goods Administration website [updated 14 January 2022]; Available from: <u>https://www.ebs.tga.gov.au/ebs/picmi/picmirepository.nsf/pdf?OpenAgent=&id=CP-2016-PI-01849-1</u>
- 20. Pollack CV, Reilly PA, Eikelboom J, Glund S, Verhamme P, Bernstein RA, et al. Idarucizumab for dabigatran reversal. N Engl J Med. 2015;373(6):511-20.
- 21. Levy JH, Ageno W, Chan NC, Crowther M, Verhamme P and Weitz JI. When and how to use antidotes for the reversal of direct oral anticoagulant: guidance from SSC of the ISTH. J Thromb Haemost. 2016;14(3):623 -7.
- 22. Stangier J, Rathgen K, Sthle H and Mazur D. Influence of renal impairment on the pharmacokinetics and pharmacodynamics of oral dabigatran etexilate: an open-label, parallel-group, single-centre study. Clin Pharmacokinet. 2010;49(4):259-68.
- 23. AstraZeneca Pty Ltd. Australian Product Information Andexxa® (andexanet alfa). Therapeutic Goods Administration website [updated July 2023; accessed 28 August 2023]. Available from: https://www.ebs.tga.gov.au/ebs/picmi/picmirepository.nsf/pdf?OpenAgent=&id=CP-2023-PI-01855-1&d=20230828172310101
- 24. European Medicines Agency. Direct Health Care Professional Communication (DHCP): Ondexxya (Andexanet Alfa): Commercial Anti-FXa Activity Assays Are Unsuitable for Measuring AntiFXa Activity Following Administration of Andexanet Alfa. Accessed October 18, 2020 at: <u>https://www.ema.europa.eu/en/medicines/dhpc/ondexxya-andexanet-alfa-commercial-anti-fxa-activity-assays-are-unsuitable-measuring-anti-fxa</u>
- 25. Douxfils J, Adcock DM, Bates SM, Favaloro EJ, Gouin-Thibault I, Guillermo C, et al. 2021 Update of the International Council for Standardization in Haematology Recommendations for





Laboratory Measurement of Direct Oral Anticoagulants. Thromb Haemost. 2021 Aug;121(8):1008–20. 10.1055/a-1450-8178

- 26. Australian Medicines Handbook. Adelaide (AU). Australian Medicines Handbook Pty Ltd [updated July 2022; accessed 7 December 2022]. Available from: <u>https://amhonline.amh.net.au.acs.hcn.com.au/</u>
- Abhishek A, Abraczinska D, Albrecht MA, Alter H, Anawalt BD, Arand DL, Arici A, Arnold SJ, Aroesty JM, Aronson MD, et al. Patient education: Taking medicines for blood clots (The Basics). In Crowley K and Martin KA (Eds). UpToDate [updated 2022; accessed 7 December 2022]. Available from: <u>https://www.uptodate.com.acs.hcn.com.au/contents/choosing-amedicine-for-blood-clots-the-basics</u>



9. Appendix

9.1 – Abbreviations

Abbreviation	Term
AF	Atrial fibrillation
aPTT	Activated partial thromboplastin time
СМІ	Consumer Medicine Information
CNS	Central nervous system
COVID-19	Coronavirus disease 2019
CrCl	Creatinine clearance (estimated using the Cockcroft-Gault equation)
CYP 3A4	Cytochrome P450 3A4
DOAC	Direct oral anticoagulant
DVT	Deep vein thrombosis
FBC	Full blood count
HIV	Human immunodeficiency virus
INR	International normalised ratio
ISTH	International Society on Thrombosis and Haemostasis
LFT	Liver function tests
LMWH	Low molecular weight heparin
NOAC	Non-vitamin K antagonist oral anticoagulant
NSAID	Non-steroidal anti-inflammatory drug
PBS	Pharmaceutical Benefits Scheme
PE	Pulmonary embolism
P-gp	P-glycoprotein
PT	Prothrombin time
SNRI	Serotonin norepinephrine re-uptake inhibitor
SSRI	Selective serotonin re-uptake inhibitor
TGA	Therapeutic Goods Administration
THR	Total hip replacement
TIA	Transient ischaemic attack
TKR	Total knee replacement
TT	Thrombin time
UFH	Unfractionated heparin
VTE	Venous thromboembolism



